15857150 PARTS LIST

VOLANT COOL AIR INTAKES 1 | VOLANT FILTER BOX 4 | %060 CLAMPS 1 | MASS AIR FLOW SENSOR GASKET
PART NO. 15857150 1 | VOLANT FILTER BOX LID 4 |1/4"-20 TRUSS HEAD SCREWS| ! | FILTER BOX ADAPTER GASKET
INSTALLATION INSTRUCTIONS 1 | VOLANT FILTER BOX ADAPTER | 3 |10/32’ BOLTS

1 | vOLANT AR DUCT 2 | 6 MM x 25 BOLTS

1 | RAM FILTER W/CLAMP 2 | 1/4* FENDER WASHERS

1 |3 3/4" x 2 SLEEVE 2 | 1/4* LOCK WASHERS

1 |3 374" x 3" SLEEVE 4 | 1/4” RUBBER WASHERS

(4) 1/4"-20 TRUSS HEAD SCREWS
(4> 1/4” RUBBER WASHERS

i i

© FILTER BOX LID o

VOLANT FILTER BOX

FILTER BOX ADAPTER
FILTER BOX ADAPTER GASKET

RAM FILTER

#060 MASS AIR FLOW SENSOR GASKET W/CLAMP
[
CLAMP MASS AIR FLOW SENSR— | |/|\_
———————— Yolar
3 3/4" X 2* L ———— et
SLEEVE 334 x 3 L DWW \eemmm
steeve .\ Vo fbwhy owd Se—-—mm -
#060 Q
[
CLAMP O ﬁ ﬁ
o o)
3> 10/32"
#060  BOLTS
VOLANT #060 CLAMP
AIR DUCT CLAMP (@ 1/4" FENDER WASHERS

(2> 174" LOCK WASHERS
@) 6 MM X 25 BOLTS

RADIATOR
CORE SUPPORT

Get top quality Volant products on our website. Learn more about performance air intake systems on our website.


https://www.carid.com/volant/
https://www.carid.com/air-intakes.html

